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Copyright notification
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Any use which a third party makes of this report, or any reliance on or decisions to be made based on it, are the responsibility of such third parties.
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© Nemko Canada Inc.
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Section 1 Report summary

Nemko

Section1. Report summary

1.1 Applicant and manufacturer

Company name
Address

1.2 Test specifications

Ericsson Canada Inc.
349 Terry Fox Drive, Ottawa, ON, Canada, K2K 2V6

FCC 47 CFR Part 2
FCC 47 CFR Part 24, Subpart E
RSS-133 Issue 6 Al, Jan. 18, 2018

SRSP-510, Issue 5, February 2009

RSS-Gen, Issue 5, April 2018

1.3  Test method

Frequency Allocations and Radio Treaty Maters; General Rules and Regulations

Broadband Personal Communications Services (PCS)

2 GHz Personal Communications Services

Technical Requirements for Personal Communications Services (PCS) in the Bands 1850—1915 MHz and 1930-1995
MHz

General Requirements for Compliance of Radio Apparatus

ANSI C63.26-2015
KDB 662911 D01
KDB 662911 D02

American National Standard for Compliance Testing of Transmitters Used in Licensed Radio Services
Multiple Transmitter Output v02r01
MIMO with Cross-Polarized Antennas vO1

1.4  Statement of compliance

In the configuration tested, the EUT was found compliant. Testing was completed against customer test plan. Results obtained indicate that the product
under test complies in full with the requirements tested.

This test report (REP033400) applies to the LPRU 4420 B25B66 with part number KRC 161 906/1. See “Summary of test results” for full details.

EUT Configuration(s) SRO/MRO:
B25:

NR : 25, 30, 35, 40 MHz, Max 3 Carriers per branch

1.5  Test report revision history

Table 1.5-1: Test report revision history

Report ID Date of issue

Details of changes made to test report

REP033400 April 1, 2024

Original report issued

Report ID: REP033400
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Section 2: Summary of test results

Nemko

Section 2. Summary of test results
2.1 Testing location

Test location (s) Ottawa
2.2 Testing period

Test start date March 20, 2024 Test end date March 20, 2024
2.3 Sample information

Receipt date March 20, 2024 Nemko sample ID number  PRJ00547470001
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Section 2:

Summary of test results

2.4 FCC Part 24 test results

Nemko

Table 2.4-1: FCC results summary

Part Test description Verdict
§24.229 Frequencies Pass?
§24.232(a)(2) Power and antenna height limits for base stations with BW greater than 1 MHz Pass
§24.238(a) Emission limitations for Broadband PCS equipment — out of band emissions (conducted) Pass
§2.1049 Occupied bandwidth Pass
Notes: Only tests requested by the client have been performed
1EUT transmits within 1930-1995 MHz frequency range
2.5 RSS-133 test results
Table 2.5-1: ISED results summary
Part Test description Verdict
RSS-133, 6.1 Frequency Plan Pass?
RSS-133, 6.2 Types of Modulation Pass?
RSS-133, 6.4 Transmitter Output Power and Equivalent Isotropically Radiated Power Pass
RSS-133, 6.5 Transmitter Unwanted Emissions (conducted and radiated) Pass
RSS-Gen, 6.7 Occupied bandwidth Pass
Notes: Only tests requested by the client have been performed

1EUT transmits within 1930-1995 MHz frequency range
2EUT employs digital modulation (QPSK)

Report ID: REP033400
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Section 3:

Section 3.

Equipment under test (EUT) details

Equipment under test (EUT) details

Nemko

3.1 EUT information

Product name
Model

Part number
Revision
Serial number
Antenna ports

RF BW / IBW

FDD
Frequency

Nominal O/P per Antenna port
Accuracy (nominal)

Nominal voltage

RAT

Modulation

Channel bandwidth

Channel bandwidth LTE + NB-loT
Maximum combined OBW per port
CPRI

Channel raster

Regulatory requirements

Emission Designator

Supported Configurations
Operating temperature

Max RF Power

Supported carriers /band/ port
SRO/MRO

Carrier Configuration:

RAT SC Carrier Power (max)

Radio Unit

LPRU 4420 B25B66

KRC 161 906/1

R2A

TD3F090346

4 TX/RX for B25

4 TX/RX for B66

B25 IBW DL: 65 MHz

B25 IBW UL: 65 MHz

B25: 80 MHz

B25 TX (DL): 1930 — 1995 MHz

B25 RX (UL): 1850 — 1915 MHz

0.159 W (22 dBm)

0.1 ppm

110 VAC or -48 VDC

B25: LTE (LTE+NB-IoT), NR

LTE: QPSK, 16QAM, 640AM, 256QAM
NR: QPSK, 16QAM, 640QAM, 256QAM
LTE: 5, 10, 15, 20 MHz

NR: 5, 10, 15, 20, 25, 30, 35, 40 MHz
LTE with NB-loT GB: 10, 15, 20 MHz
B25: 65 MHz

10.1 Gbps

LTE: 100 kHz

NR: 100 kHz

Radio: FCC Part 2, 24, 27, RSS-Gen, RSS-133, RSS-
EMC: FCC Part 15, ICES-003

Safety: IEC/EN 62368-1, UL/CSA 62368-1

B66 IBW DL: 70 MHz

B66 IBW UL: 70 MHz

B66: 400 MHz

B66 TX (DL): 2110 — 2200 MHz
B66 RX (UL): 1710 — 1780 MHz

B66: LTE (LTE+NB-IoT), NR

B66: 70 MHz

139

LTE: 5MOOW?7D, 10MOW?7D, 15M00W7D, 20MOW7D
NR: 5MOOF9W, 10MOF9W, 15MOFSW, 20MOF9W, 25M0OF9W, 30MOF9W, 35MOFSW, 40MOFSW
Single Antenna, TX Diversity, MIMO, Carrier Aggregation

0°Cto55°C
8x0.159 W (22 dBm)

Up to 3 carriers per branch

B25:

SRO: LTE, NR

MRO: NR + LTE

RAT BW

LTE 5, 10, 15, 20 MHz

NR 5, 10, 15, 20, 25, 30, 35, 40 MHz

B66:
SRO: LTE, NR
MRO: NR + LTE
PWR/Port
22 dBm
22 dBm

Report ID: REP033400
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Section 3: Equipment under test (EUT) details

3.2 Product description and theory of operation

Nemko

EUT description of the methods used to exercise the EUT and all relevant ports:

Description/theory of operation

Ports/Interface

Physical

Software details
Product Identification / Markings
and Labels

LPRU 4420 B25B66 (KRC 161 906/1) is a Remote Radio Unit forming part of the Ericsson Radio Base Station (RBS)
equipment. The LPRU provides radio access for mobile and fixed devices and is intended for the indoor environment.
The radio operates over 8 Transmit ports in MRO (LTE, NBIoT, and NR); Single, and Multi-Carrier transmission with a
maximum rated RF Output of 0.159W per port over an operational temperature of 0°C to +55°C. The unit is designed

to be rack mounted.

Port

Description

AC-IN AC Power Supply

DC-IN-A/B DC Power Supply, A and B feed inputs
Alarm External Alarm Input 1 and 2
Data-1/2 CPRI1&2

dRDI 1-8 Proprietary ports

1A/1B/1C/ 1D RF 1/0 ports - Band 25
2A/2B/2C/2D RF 1/0 ports - Band 66

Dimensions 132 x 442 x 366 mm

Weight 13.6 kg

Operating Temperature 0°Cto55°C

Mounting

Rack mounted

CXP2030045/28_R18C294

{1P)KRC 161 806/1 (21P)R2A

LPRU 4420 B25B66 (S)TDSFUQUMG

Made in China

]

LPRU 4420
-48V o= = ETL LISTED
- b
100-250V~- c us
Max 6A, 50/68Hz EQUIPMENT
(1W+N+PE or 2W+PE) | Intertek Control number 113613
r 7] Tris device complies with Part 15 of the FCC Fules.
Operation is subject to the following two conditions:
FCC {1) This device may nat cause harmbul intererence, and
12]“udwbomtmptwwm.
L J mu;zs-s mnagg ey case

AB, 16488 Stockholm, Sweden, http://t

Oa

@ X
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Section 3:

Equipment under test (EUT) details

3.3 EUT test details

Nemko

EUT setup/configuration rationale for Down link:

RAT Modulation Test Model / Configuration
LTE QPSK T™M1.1
LTE 16QAM TM3.2
LTE 640AM T™M3.1
LTE 256QAM TM3.1a
NR QPSK T™M1.1
NR 16QAM TM3.2
NR 640AM T™M3.1
NR 256QAM TM3.1a
NR Single Carrier B25
Transmit / DL, MHz
Bandwidth, MHz
B NR-ARFCN M NR-ARFCN T NR-ARFCN
5 1932.5 386500 1962.5 392500 1992.5 398500
10 1935.0 387000 1962.5 392500 1990.0 398000
15 1937.5 387500 1962.5 392500 1987.5 397500
20 1940.0 388000 1962.5 392500 1985.0 397000
25 1942.5 388500 1962.5 392500 1982.5 396500
30 1945.0 389000 1962.5 392500 1980.0 396000
35 1947.5 389500 1962.5 392500 1977.5 395500
40 1950.0 390000 1962.5 392500 1975.0 395000
Receive / UL, MHz
Bandwidth, MHz
B NR-ARFCN M NR-ARFCN T NR-ARFCN
5 1852.5 370500 1882.5 376500 1912.5 382500
10 1855.0 371000 1882.5 376500 1910.0 382000
15 1857.5 371500 1882.5 376500 1907.5 381500
20 1860.0 372000 1882.5 376500 1905.0 381000
25 1862.5 372500 1882.5 376500 1902.5 380500
30 1865.0 373000 1882.5 376500 1900.0 380000
35 1867.5 373500 1882.5 376500 1897.5 379500
40 1870.0 374000 1882.5 376500 1895.0 379000
Report ID: REP033400 Page 9 of 36




Section 3:

Equipment under test (EUT) details

EUT test details, continued

Nemko

B25 NR Configurations Tested:

Carrier configurations

Transmit / DL, MHz

SC, 25MHz, Bottom

1942.5

SC, 25MHz, Middle 1962.5
SC, 25MHz, Top 1982.5
SC, 30MHz, Bottom 1945.0
SC, 30MHz, Middle 1962.5
SC, 30MHz, Top 1980.0
SC, 35MHz, Bottom 1947.5
SC, 35MHz, Middle 1962.5
SC, 35MHz, Top 1977.5
SC, 40MHz, Bottom 1950.0
SC, 40MHz, Middle 1962.5
SC, 40MHz, Top 1975.0

2C, 25MHz, Bottom

1942.5+1967.5

2C, 25MHz, Middle

1950.0+1975.0

2C, 25MHz, Top

1957.5+1982.5

Report ID: REP033400
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Section 3: Equipment under test (EUT) details

3.4 EUT setup diagram

Q\l:emko

LPRU 4420
120 VAC AC
PXA
Signal Analyzer Attenuator RF Port
(Under Test)
50 § Rest of RF Ports
10MHz
CPRI Datal
CT11
Data 2
|
Test PC
EUT

Figure 3.4-1: Setup diagram — Radio Compliance

Report ID: REP033400
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Section 3:

Equipment under test (EUT) details

.5  Setup photographs

Nemko

Figure 3.5-1: Set up photo for Radio Compliance Testing

Report ID: REP033400
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Section 4: Engineering consideration

Section 4. Engineering considerations

@mko

4.1 Modifications incorporated in the EUT

There were no modifications performed to the EUT during this assessment.

4.2 Technical judgment

None

4.3 Deviations from laboratory tests procedures

No deviations were made from laboratory procedures.

Report ID: REP033400
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Section 5: Test conditions

Nemko

Section 5. Test conditions

5.1  Atmospheric conditions

Temperature 15-30°C
Relative humidity 20-75%
Air pressure 860-1060 mbar

When it is impracticable to carry out tests under these conditions, a note to this effect stating the ambient temperature and relative humidity during the
tests shall be recorded and stated.

5.2  Power supply range

The normal test voltage for equipment to be connected to the mains shall be the nominal mains voltage. For the purpose of the present document, the
nominal voltage shall be the declared voltage, or any of the declared voltages =5 %, for which the equipment was designed.

Report ID: REP033400 Page 14 of 36



Section 6: Measurement uncertainty

Nemko

Section 6. Measurement uncertainty

6.1 Uncertainty of measurement

Measurement uncertainty budgets for the tests are detailed below. Measurement uncertainty calculations assume a coverage factor of K = 2 with 95%
certainty.

Test name Measurement uncertainty, dB
All antenna port measurements 0.55
Conducted spurious emissions 1.13

Report ID: REP033400 Page 15 of 36



Section 7: Test equipment

Section 7. Test equipment
7.1 Test equipment list
Table 7.1-1: Equipment list

Equipment Manufacturer Model no. Asset no. Cal cycle Next cal.
PXA Signal Analyzer Keysight N9030B MY57144347 1year 30-Mar-24
Power Meter Rohde & Schwarz NRP2 101814 1year 21-Mar-25
Power Sensor Rohde & Schwarz NRP-Z11 100070 1year 31-Mar-25
CT11* Ericsson LPC 102 494/1 T01G495060 — NCR

Notes: NCR - no calibration required.
* CT11 s the test equipment that drives the radios traffic.
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Section 8 Testing data
Test name Transmitter output power (EIRP) and antenna height (Band 2/25)

Specification FCC Part 24 and RSS-133 Issue 6 Nemko

Section 8. Testing data

8.1 Transmitter output power (EIRP) and antenna height (Band 2/25)

8.1.1 Definitions and limits

FCC §24.232(a)(2):

Base stations with an emission bandwidth greater than 1 MHz are limited to 1640 watts/MHz equivalent isotropically radiated power (EIRP) with an
antenna height up to 300 meters HAAT, except as described in paragraph (b) below.

(2) Base station antenna heights may exceed 300 meters HAAT with a corresponding reduction in power; see table below.

(b)(1) Base stations that are located in counties with population densities of 100 persons or fewer per square mile, based upon the most recently available
population statistics from the Bureau of the Census, with an emission bandwidth of 1 MHz or less are limited to 3280 watts equivalent isotropically radiated
power (EIRP) with an antenna height up to 300 meters HAAT.

(d) Power measurements for transmissions by stations authorized under this section may be made either in accordance with a Commission-approved
average power technique or in compliance with paragraph (e) of this section. In both instances, equipment employed must be authorized in accordance
with the provisions of §24.51. In measuring transmissions in this band using an average power technique, the peak-to-average ratio (PAR) of the
transmission may not exceed 13 dB.

RSS-133, Section 6.4

The equivalent isotropically radiated power (e.i.r.p.) for transmitters shall not exceed the limits given in SRSP-510.

In addition, the transmitter’s peak-to-average power ratio (PAPR) shall not exceed 13 dB for more than 0.1% of the time using a signal corresponding to the
highest PAPR during periods of continuous transmission.

SRSP-510, Section 5.1

5.1.1 Base stations

For base stations with a channel bandwidth greater than 1 MHz, the maximum e.i.r.p. is limited to 3280 watts/MHz e.i.r.p. (i.e., no more than 3280 watts
e.i.r.p. in any 1 MHz band segment) with an antenna height above average terrain (HAAT) up to 300 metres. Fixed or base stations operating in urban areas
are limited to a maximum allowable e.i.r.p. of 1640 watts/MHz e.i.r.p. Base station antenna heights above average terrain may exceed 300 metres with a
corresponding reduction in e.i.r.p. according to the following table.

Table 8.1-1: Reduction to Maximum Allowable E.I.R.P. for HAAT > 300 m

HAAT (m) Maximum EIRP, W/MHz
HAAT <300 1640
300 < HAAT < 500 1070
500 < HAAT < 1000 490
1000 < HAAT < 1500 270
1500 < HAAT < 2000 160
8.1.2 Test summary
Test date March 20, 2024
Test engineer Nimish Kapoor
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Section 8 Testing data
Test name Transmitter output power (EIRP) and antenna height (Band 2/25)

Specification FCC Part 24 and RSS-133 Issue 6 Nemko

8.1.3 Observations, settings, and special notes

Output power was measured with RMS power meter per ANSI C63.26 Paragraph 5.2.4.2 method. PSD was measured using method described in paragraph
5.2.4.4.

- Randomly selected sample plots provided for information and settings only

—  Total MIMO PSD was calculated as follows: PSD from one antenna port + 10 x Log1o (4)

- RBS (Radio Base Station) EIRP Limits are deployment dependent. To ensure compliance with legal limits detailed in section 8.1.2, RBS set up and
carrier configurations are addressed during site commissioning.

- Report results are compiled for the maximum output rated power for worst case emission assessment. EIRP, based on possible beam
configuration, indicate the maximum power / worst case beam configuration based on ideal antenna parameters. Customer carrier configuration
and power will be limited to comply with legal limits of 1640 W/MHz or 3280 W/MHz during RBS site set up and commissioning. Non-compliant
configurations will be restricted to lower carrier power to ensure compliance.

—  The LPRU 4420 B25B66 product will only be installed with its RF output ports connected to Active Distributed Antenna Systems (DAS). The
product will not be directly connected to antennas.

—  To ensure compliance under worst case conditions with maximum output power based on a MIMO configuration, the maximum antenna gain
for an RBS (Radio Base Station) system with LPRU 4420 B25B66 is 0.00 dBi with 2.50 dB path loss. Maximum measured PSD to EIRP margin
48.76 dB.

Spectrum analyzer settings for PSD:

Detector mode RMS

Resolution bandwidth 1 MHz

Video bandwidth >RBW

Measurement mode Power over emission bandwidth
Trace mode Averaging

Report ID: REP033400 Page 18 of 36



Section 8
Test name
Specification

Testing data

Transmitter output power (EIRP) and antenna height (Band 2/25)
FCC Part 24 and RSS-133 Issue 6

8.1.1 Test data
Table 8.1-2: EIRP calculation based on the worst-case PSD measurement.
Frequency, RF power density, Total MIMO Antenna gain, EIRP PSD, EIRP limit,
MHz dBm/MHz PSD, dBm/MHz Cable loss, dB dBi dBm/MHz dBm/MHz Margin, dB
1982.5 9.87 15.89 2.50 0.00 13.39 62.15 48.76
Table 8.1-3: RF power density measurement results of a single-carrier operation for NR on 25 MHz channel
Frequency, MHz RF power density, dBm/MHz  Total MIMO PSD, dBm/MHz EIRP limit, dBm/MHz Margin, dB
1942.5 9.74 15.76 62.15 46.39
1962.5 9.53 15.55 62.15 46.60
1982.5 9.87 15.89 62.15 46.26
Table 8.1-4: RF power density measurement results of a single-carrier operation for NR on 30 MHz channel
Frequency, MHz RF power density, dBm/MHz  Total MIMO PSD, dBm/MHz EIRP limit, dBm/MHz Margin, dB
1945.0 8.93 14.95 62.15 47.20
1962.5 8.74 14.76 62.15 47.39
1980.0 9.21 15.23 62.15 46.92
Table 8.1-5: RF power density measurement results of a single-carrier operation for NR on 35 MHz channel
Frequency, MHz RF power density, dBm/MHz  Total MIMO PSD, dBm/MHz EIRP limit, dBm/MHz Margin, dB
1947.5 8.18 14.20 62.15 47.95
1962.5 8.14 14.16 62.15 47.99
1977.5 8.35 14.37 62.15 47.78
Table 8.1-6: RF power density measurement results of a single-carrier operation for NR on 40 MHz channel
Frequency, MHz RF power density, dBm/MHz  Total MIMO PSD, dBm/MHz EIRP limit, dBm/MHz Margin, dB
1950.0 7.76 13.78 62.15 48.37
1962.5 7.95 13.97 62.15 48.18
1975.0 7.94 13.96 62.15 48.19
Table 8.1-7: RF power density measurement results of a multi-carrier operation for NR on 25 MHz channel [Contiguous]
RF power density, Total MIMO PSD,
Notes Channel dBm/MHz dBm/MHz EIRP limit, dBm/MHz Margin, dB
Bottom 6.80 12.82 62.15 49.33
2 carriers Middle 7.26 13.28 62.15 48.87
Top 7.05 13.07 62.15 49.08

Report ID: REP033400
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Section 8
Test name
Specification

Test data, continued

Testing data
Transmitter output power (EIRP) and antenna height (Band 2/25)
FCC Part 24 and RSS-133 Issue 6

Nemko

Table 8.1-8: RF total channel power measurement results for NR [25 MHz]

Remarks

25 MHz channel (0.159 W)

Low channel, QPSK
Mid channel, QPSK
Top channel, QPSK

Note: all results in the table are in dBm units

22.00
22.10
22.16

Table 8.1-9: RF total channel power measurement results for NR [30 MHz]

Remarks 30 MHz channel (0.159 W)
Low channel, QPSK 22.05
Mid channel, QPSK 22.16
Top channel, QPSK 22.25

Note: all results in the table are in dBm units

Table 8.1-10: RF total channel power measurement results for NR [35 MHz]

Remarks

35 MHz channel (0.159 W)

Low channel, QPSK
Mid channel, QPSK
Top channel, QPSK
Note: all results in the table are in dBm units

22.04
22.14
22.16

Table 8.1-11: RF total channel power measurement results for NR [40 MHz]

Remarks

40 MHz channel (0.159 W)

Low channel, QPSK
Mid channel, QPSK
Top channel, QPSK
Note: all results in the table are in dBm units

22.04
22.12
22.18

Table 8.1-12: RF total channel power measurement results for NR Multi-carrier [25 MHz bandwidth Contiguous]

Carriers Channel 25 MHz channel (0.159 W)
Low Channel 22.14
2 Carriers, QPSK Middle Channel 22.23
Top Channel 22.26

Note: all results in the table are in dBm units

Report ID: REP033400
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Section 8
Test name
Specification

Testing data

FCC Part 24 and RSS-133 Issue 6

Test data, continued

Transmitter output power (EIRP) and antenna height (Band 2/25)

C@emko

oBW PSD J|osE BE 1PC + oBW PSD J|osE BE 1PC +
Ocoupied BW ‘Swept SA Swept SA \Channel Power J Ocoupied BW ‘Swept SA Swept SA \Channel Power J
KEYSIGHT Input RF NputZ S0 #Ation: 208 [PNO. Fast g Type: Power (RMS)| 3 1 5 & KEYSIGHT nput k¥ NputZ S0 #Ation: 208 [PNO. Fast g Type: Power (RMS)| 3 1 5 &
-— Preamp Gate: OFf walHold: 1001100 e -— Preamp Gate: OFf walHold: 1001100 e
Align Auto Freq Ref Fxt () WW Palh Standard |IF Gain' | ow rig” Free Run " o Align Auto Freq Ref Fxt () WW Palh Standard |IF Gain' | ow rig” Free Run " o
NFE- Off Sig Track: OF NNNNH NFE- Off Sig Track: OF NNNNH
1 Specium 7] Mkr1 1.971 005 GHz 1 Specium 7] Mkr1 1.974 42 GHz
Scale/Div 10 4B Ref Level 32.00 dBm 9.528 dBm)| Scale/Div 10 4B Ref Level 32.00 dBm 8.740 dBm|
Log v Log v
220 220
12 L] 12 4
20 20
0 0
180 180
280 780
80 80 1
480 480
580 580
. .
Center 1.96250 GHz Video BW 50 MHz" Span 35.00 MHz| Center 1.96250 GHz Video BW 50 MHz" 40.00 MHz,
[#Res BW 1.0 MHz Sweep 1.00 ms (1001 pis) [#Res BW 1.0 MHz Sweep 1.00 ms (1001 pis)
iy ul) | D Mar20, 2024 Cma ] OO [ ¥ iy ‘ul) | D Mar20, 2024 Cma ] OO [ ¥
-I"q M| ? e |-::|$ 00 = -I"q M| ? S |-::|$ 00 =

Figure 8.1-1: PSD of NR 25 MHz channel bandwidth, single carrier operation,

Figure 8.1-2: PSD of NR 30 MHz channel bandwidth, single carrier operation,

sample plot sample plot
oBw PsD ' cse BE 1PC [ + 1 oBw PsD ' cse BE 1PC [ + 1
OQcoupied BW ‘Swepl SA Swept SA [Channel Power OQcoupied BW ‘Swepl SA Swept SA [Channel Power
KEYSIGHT Inout RF NpUtZ SO0 [EAtion: 200 [PNO: Fast wg Type: Power (RMS)| 3« 5 6 KEYSIGHT Inout RF NpUtZ SO0 [EAtion: 200 [PNO: Fast wg Type: Power (RMS)| 3« 5 6
-— Preamp: Of Gate: Off walHold: 100/100 v -— Preamp: Of Gate: Off walHold: 100/100 v
Align Auto FreqRef Fxi(S) pW Path- Standard |IF Gain Low rig: Free Run v o Align Auto FreqRef Fxi(S) pW Path- Standard |IF Gain Low rig: Free Run v o
NFE- O Sig Teack: OFF NN NN NFE- O Sig Teack: OFF NN NN
1 Spectrum v Mkri1 1.976 630 GHz] 1 Spectrum v Mkr1 1.848 75 GHz
Scale/Div 10 dB Ref Level 32.00 dBm 8.136 dBm| Scale/Div 10 dB Ref Level 22.00 dBm 7.946 dBm|
Log ¥y Log ¥
20 1z $
\
180
180 i 260
280 350
38, 180
480 580
550 580
Center 1.96250 GHz Video BW 50 MHz" Span 45.00 MHz Center 1.96250 GHz Video BW 50 MHz" Span 50.00 MHz
‘#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts) ‘#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts))
har 20, 2024 OO w ¥ Mar 20, 2024 | mimEL Y
ﬁ (‘ - ? 8:07:52 AM | -:: |$‘ mEEFAN ﬁ (‘ - ? 8:28:04 AM -:: ﬁ mEEFAN

Figure 8.1-3: PSD of NR 35 MHz channel bandwidth, single carrier operation,

sample plot

Figure 8.1-4: PSD of NR 40 MHz channel bandwidth, single carrier operation,
sample plot
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Section 8 Testing data
Test name Transmitter output power (EIRP) and antenna height (Band 2/25)
Specification FCC Part 24 and RSS-133 Issue 6

Test data, continued

OBW |psp o|cse |BE1PC
Occupied BW Swept SA Swept SA Channel Power

KEYS|GHT Input: RF Input Z: 50 O #Atten: 16 dB PNO: Fast Avg Type: Power (RMS) 3456
Preamp: Off Gate: Off Avg[Hold: 100/100

> |Align: Auto FreqRef: Ext(S) W Path: Standard |IF Gain: Low Trig: Free Run WO W

- NFE: Off Sig Track: Off NNNNN

1 Spectrum v
Scale/Div 10 dB Ref Level 22.00 dBm

Mkr1 1.979 2 GHz
7.050 dBm

Log

12.0 ﬂ

2.00

-8.00

-18.0

-28.0

-38.0

-48.0

-58.0

-68.0

Center 1.96250 GHz Video BW 50 MHz*

Span 100.0 MHz|
Sweep 1.00 ms (1001 pts)

#Res BW 1.0 MHz
Mar 20, 2024 A
8:44:07 AM |° LN

Ll |

RPN

Figure 8.1-5: PSD of NR 25 MHz channel bandwidth, multi-carrier operation, sample plot, Contiguous

Report ID: REP033400

Page 22 of 36



Section 8 Testing data
Test name Transmitter output power (EIRP) and antenna height (Band 2/25)

Specification FCC Part 24 and RSS-133 Issue 6 Nemko

Test data, continued

Table 8.1-13: Complementary Cumulative Distribution Function (CCDF) of the PAPR reduction measurement results for single carrier operation for NR 25 MHz

Remarks Frequency, MHz 0.1% CCDF, dB PAPR reduction limit, dB Margin, dB
Low channel 1942.5 8.31 13.00 4.69
Mid channel 1962.5 8.29 13.00 4.71
Top channel 1982.5 8.28 13.00 4.72

Table 8.1-14: Complementary Cumulative Distribution Function (CCDF) of the PAPR reduction measurement results for single carrier operation for NR 30 MHz

Remarks Frequency, MHz 0.1% CCDF, dB PAPR reduction limit, dB Margin, dB
Low channel 1945.0 8.31 13.00 4.69
Mid channel 1962.5 8.34 13.00 4.66
Top channel 1980.0 8.28 13.00 4.72

Table 8.1-15: Complementary Cumulative Distribution Function (CCDF) of the PAPR reduction measurement results for single carrier operation for NR 35 MHz

Remarks Frequency, MHz 0.1% CCDF, dB PAPR reduction limit, dB Margin, dB
Low channel 1947.5 8.30 13.00 4.70
Mid channel 1962.5 8.32 13.00 4.68
Top channel 1977.5 8.32 13.00 4.68

Table 8.1-16: Complementary Cumulative Distribution Function (CCDF) of the PAPR reduction measurement results for single carrier operation for NR 40 MHz

Remarks Frequency, MHz 0.1% CCDF, dB PAPRreduction limit, dB Margin, dB
Low channel 1950.0 8.26 13.00 4.74
Mid channel 1962.5 8.30 13.00 4.70
Top channel 1975.0 8.28 13.00 4.72
BE 1 MHz GCDF UBE 1PC UBE 1M ‘:
Channel Power Power Stat CCDF ¥ |channel Power Channel Power ¥‘
KEYSIGHT [nput RF Input Z: 50 Q Atten: 16 dB Trig: Free Run Center Freq: 1.975000000 GHz
Py off #IF Gain: L Counts: 8.05 M/10.0 Mpt
&0 Align: Auto Freq Ref. Ext (S) u\r;?gg?h: Standard Ao R:gurzlxsstd None i

1 Metrics v 2 Graph v

Average Power 100
22,22 dBm =
36.91 % at 0B 100
10.0% 3.63dB
1
1.0% 6.63dB
0.1% 82848
0.01% 9.12d8B o
0.001% 2.61dB
0.0001 % s.0248 [ NS —
99808 .
Peak
3220 dBm
0.0001 %
0.00 dB 20.00 dB;
Info BW 40.000 MHz
sl Mar 20, 2024 0| ¥
“-Hﬁ‘ c ‘-‘ ? e " H.::‘ ‘%‘ |DD pd

Figure 8.1-6: CCDF sample plot, NR
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Section 8 Testing data
Test name Spurious out-of-band emissions (Band 2/25)

Specification FCC Part 24 and RSS-133, Issue 6 Nemko

8.2  Spurious out-of-band emissions (Band 2/25)

8.2.1 Definitions and limits

FCC §24.238(a):
Out of band emissions. The power of any emission outside of the authorized operating frequency ranges must be attenuated below the transmitting
power (P) by a factor of at least 43 + 10 log(P) dB.

(b) Measurement procedure. Compliance with these rules is based on the use of measurement instrumentation employing a resolution bandwidth of 1
MHz or greater. However, in the 1 MHz bands immediately outside and adjacent to the frequency block a resolution bandwidth of at least one percent of
the emission bandwidth of the fundamental emission of the transmitter may be employed. A narrower resolution bandwidth is permitted in all cases to
improve measurement accuracy provided the measured power is integrated over the full required measurement bandwidth (i.e. 1 MHz or 1 percent of
emission bandwidth, as specified). The emission bandwidth is defined as the width of the signal between two points, one below the carrier center
frequency and one above the carrier center frequency, outside of which all emissions are attenuated at least 26 dB below the transmitter power.

RSS-133, Section 6.5.1:

i. In the first 1.0 MHz bands immediately outside and adjacent to the equipment’s operating frequency block, the emission power per any 1% of the
emission bandwidth shall be attenuated below the transmitter output power P (in dBW) by at least 43 + 10 log1o p (watts) dB.

ii. After the first 1.0 MHz, the emission power in any 1 MHz bandwidth shall be attenuated below the transmitter output power P (in dBW) by at least 43 +
10 log1o p (watts) dB. If the measurement is performed using 1% of the emission bandwidth, power integration over 1.0 MHz is required.

8.2.2 Test summary
Test date March 20, 2024
Test engineer Nimish Kapoor

8.2.3 Observations, settings and special notes

—  The spectrum was searched from 30 MHz to the 10t harmonic.

—  All measurements were performed using an average (RMS) detector per ANSI C63.26 Paragraph 5.7.2 method.

- Limit line (43 + 10 logio (P) or 13 dBm) was adjusted for MIMO operation by 6 dB*: =13 dBm — 6 dB = -19 dBm
*MIMO correction factor for 4 antenna ports: 10 x Logi0(4) = 6 dB

- RBW 1 MHz, VBW was wider than RBW.
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Section 8 Testing data
Test name Spurious out-of-band emissions (Band 2/25) N k
Specification FCC Part 24 and RSS-133, Issue 6 em 0
8.2.4 Test data
OoBW PSD (CSE BE 1PC ‘ + OoBW PSD (CSE BE 1PC +
Ocoupied BW Swept SA Swept SA \Channel Power Ocoupied BW Swept SA Swept SA \Channel Power
KEYSIGHT input R InputZ: 50 0 #Ation: 2048 [PNO: Fast g Type: Powes (RMS 3456 KEYSIGHT Input k¥ InputZ 50 0 EAtion: 2008 [PNO- Fast g Type: Powes (RMS 3456
[ Preamp Gate: OF Fa. Free Run - [ Preamp: Off Gate: OF Fa. Free Run -
Align: Auto FreqRef Fxt () wW Path- Standard |IF Cain Low Align: Auto FreqRef Fxt () wW Path- Standard |IF Cain Low
NFE- Off Sig Track OFf MNNNN NFE- Off Sig Track OFf NNNNHN
1 Specium ] 1 Specium rJ
‘Scale/Div 10 dB Ref Level 26.00 dBm ‘Scale/Div 10 dB Ref Level 26.00 dBm
Log v Log v
160 160
o o
140 140
210 210
0 0
wo - wo
540 540
540 540
Start 30 MHz #Video BW 3‘.0 MHz" Stop 22.00 GHz| Start 30 MHz #Video BW 3‘.0 MHz" Stop 22.00 GHz|
[#Res BW 1.0 MHz #Sweep ~5.01 s (10000 pts) [#Res BW 1.0 MHz #Sweep ~5.01 s (10000 pts)

IS IR |tz [ BE 5

Figure 8.2-1: Conducted spurious emissions of NR 25 MHz low channel,
single-carrier operation

FIRYEL k=5 |tz [ BE 5

Figure 8.2-2: Conducted spurious emissions of NR 25 MHz mid channel,
single-carrier operation

oBw PsD cse \[eE1PC '+ ] oBw PsD csE \[eE1PC '+ ]
Oceupied BW ‘Swepl SA [Swept SA [Channel Power Oceupied BW ‘Swepl SA [Swept SA [Channel Power
KEYSIGHT Ineut RF NPUZ SO0 #ANen209B  [PNO:Fast W Tvpe: Power (RMS)| = 3 4 5 6 KEYSIGHT Ineut RF NPUZ SO0 #ANen209B  [PNO:Fast v Type: Power (RMS| 3« 5 6
- Preamp’ Off Gate: OF walHold 1001100 [ - Preamp’ Off Gate: OF ing Free Run [
Al Auto FreqRef Fxt(S) W Path Standard |I7 Gain Low g Free Run v Al Auto FreqRef Fxt(S) W Path Standard |I7 Gain Low v
NFE- OF S Trsck OF NN N NFE- OF Sig Track OFF NN NN N
Ve Ve
Scale/Div 10 dB Ref Level 26.00 dBm Scale/Div 10 dB Ref Level 16.00 dBm
Log ¥ Log ¥
160 6.0
400
10
140 240
20 3.0
240 440 -—
1.0 = 5
50 610
640 740
Center 11.02 GHz #Video BW 3.0 MHz" Span 21.97 GHz| Start 30 MHz #Video BW 3.0 MHz" Stop 22.00 GHz,
#Res BW 1.0 MHz #Sweep ~5.01 5 (10000 pts) #Res BW 1.0 MHz #Sweep ~5.01 5 (10000 pts)

RYsl Ik =5 =R

Figure 8.2-3: Conducted spurious emissions of NR 25 MHz top channel,
single-carrier operation

N 7 e =5 =R

Figure 8.2-4: Conducted spurious emissions of NR 30 MHz low channel,
single-carrier operation
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Section 8
Test name
Specification

Testing data
Spurious out-of-band emissions (Band 2/25)
FCC Part 24 and RSS-133, Issue 6

Test data, continued

@mko

PSD CSE

'|EE1PC ‘ + PSD CSE BE 1PC +
Ocoupied BW ‘Swept SA Swept SA \Channel Power Ocoupied BW ‘Swept SA Swept SA \Channel Power
KEYSIGHT Input RF InputZ: 50 (0 #Atten: 20 dB. PNO: Fast g Type: Power (RMS) 1456 KEYSIGHT nput RF InputZ: 50 (1 #Atten: 20 B PNO- Fast wg Type: Power (RMS) 1456
Preamp Gate: OFf ig: Free Run e -— Preamp Gate: OFf ig: Free Run e
Align: Auto FreqRef Fxt () wW Path- Standard |IF Cain Low Align: Auto FreqRef Fxt () wW Path- Standard |IF Cain Low
NFE- Off Sig Track: OF NNNNHN NFE- Off Sig Track: OF NNNNHN

1 Spectrum vl

‘Scale/Div 10 dB Ref Level 16.00 dBm
Log v

1 Spectrum vl

‘Scale/Div 10 dB Ref Level 16.00 dBm
Log v

T 440 AT
P =

510 54,0

610 610

740 740

. .

Start 30 MHz #Video BW 3.0 MHz" Stop 22.00 GHz, Start 30 MHz #Video BW 3.0 MHz" Stop 22.00 GHz,
[#Res BW 1.0 MHz #Sweep ~5.01 s (10000 pts) [#Res BW 1.0 MHz #Sweep ~5.01 s (10000 pts)

FIRYEL IR |tz [ BE 5

Figure 8.2-5: Conducted spurious emissions of NR 30 MHz mid channel,
single-carrier operation

oBw PSD

FIRYEL k=5 |tz [ BE 5

Figure 8.2-6: Conducted spurious emissions of NR 30 MHz top channel,
single-carrier operation

cse \[eE1PC '+' oBw PsD cse \[eE1PC '+'
OQcoupied BW ‘Swepl SA Swept SA [Channel Power OQcoupied BW ‘Swepl SA Swept SA [Channel Power
KEYSIGHT Ineut RF NpUtZ SO0 [EAtion: 200 [PNO: Fast v Type: Power (RMS| 3« 5 6 KEYSIGHT Ineut RF NpUtZ SO0 [EAtion: 200 [PNO: Fast v Type: Power (RMS| 3« 5 6
- Preamp’ Off Gate: OF ing Free Run [ - Preamp’ Off Gate: OF ing Free Run [
Al Auto FreqRef Fxt(S) W Path Standard |I7 Gain Low v Al Auto FreqRef Fxt(S) W Path Standard |I7 Gain Low v
NFE- OF S Trsck OF N NN NN NFE- OF Sig Track OFF NN NN N
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- ot - S ——_—— 440 — - —
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Start 30 MHz #Video BW 3.0 MHz" Stop 22.00 GHz] Start 30 MHz #Video BW 3.0 MHz" Stop 22.00 GHz,
#Res BW 1.0 MHz #Sweep ~5.01 5 (10000 pts) #Res BW 1.0 MHz #Sweep ~5.01 5 (10000 pts)

o o[ ?]

IS SRsE

Figure 8.2-7: Conducted spurious emissions of NR 35 MHz low channel,
single-carrier operation

sl 1RSS5S =5 =R

Figure 8.2-8: Conducted spurious emissions of NR 35 MHz mid channel,
single-carrier operation
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Section 8
Test name
Specification

Testing data
Spurious out-of-band emissions (Band 2/25)
FCC Part 24 and RSS-133, Issue 6

Test data, continued

@mko

PSD CSE

BE 1PC + PSD == BE 1PC +
Ocoupied BW ‘Swept SA Swept SA (Channel Power Ocoupied BW ‘Swept SA Swept SA (Channel Power
KEYSIGHT Input RF NputZ S0 #Ation: 208 [PNO. Fast v Type: Power (RMS| © 3 1 5 6 KEYSIGHT Input RF NpUtZ 00 Aticn 200B  [PNO Fast v Type: Power (RMS| © 3 1 5 6
-— Preamp (Gate: OF ng: Free Run - — Preamp (Gate: OF ng: Free Run -
Align Auto Freq Ref Fxt () WW Palh Standard |IF Gain' | ow B Align Auto Freq Ref Fxt () WW Palh Standard |IF Gain' | ow B
NFE- Of S Tradk OF N NN NN NFE- Of Sig Track OFF NNNNN
1 Spectnum v 1 Spectnum v
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Log v Log v
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. .
Start 30 MHz #Video BW 3.0 MHz" Stop 22.00 GHz| Start 30 MHz #Video BW 3.0 MHz" Stop 22.00 GHz|
[#Res BW 1.0 MHz #Sweep ~5.01 5 (10000 pts) [#Res BW 1.0 MHz #Sweep ~5.01 5 (10000 pts)

IS IR |tz [ BE 5

Figure 8.2-9: Conducted spurious emissions of NR 35 MHz top channel,
single-carrier operation

g0 l? e |tz [ BE 5

Figure 8.2-10: Conducted spurious emissions of NR 40 MHz low channel,
single-carrier operation

oBw PsD csE \[eE1PC '+ ] oBw PsD csE \[eE1PC '+ ]
Oceupied BW ‘Swepl SA Swept SA [Channel Power OQcoupied BW ‘Swepl SA Swept SA [Channel Power
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- Preamp’ Off Gate: OF ing Free Run [ - Preamp’ Off Gate: OF ing Free Run [
Al Auto FreqRef Fxt(S) W Path Standard |I7 Gain Low v Al Auto FreqRef Fxt(S) W Path Standard |I7 Gain Low v
NFE- OF S Trsck OF N NN NN NFE- OF Sig Track OFF NN NN N
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400 400
10 10
240 240
340 40
P R e IS
440 4 e — S——— 440 - —_—
= =
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Start 30 MHz #Video BW 3.0 MHz" Stop 22.00 GHz, Start 30 MHz #Video BW 3.0 MHz" Stop 22.00 GHz,
#Res BW 1.0 MHz #Sweep ~5.01 5 (10000 pts) #Res BW 1.0 MHz #Sweep ~5.01 5 (10000 pts)

sl IRIRE55S =5 =R

Figure 8.2-11: Conducted spurious emissions of NR 40 MHz mid channel,
single-carrier operation

Qe

IS SRsE

Figure 8.2-12: Conducted spurious emissions of NR 40 MHz top channel,
single-carrier operation
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Section 8
Test name
Specification

Test data, continued

Testing data
Spurious out-of-band emissions (Band 2/25)
FCC Part 24 and RSS-133, Issue 6

C@emko

oBW PSD == BE 1PC + oBW PSD == BE 1PC +
Ocoupied BW ‘Swept SA Swept SA (Channel Power J Ocoupied BW ‘Swept SA Swept SA (Channel Power J
KEYSIGHT Input RF NputZ S0 #Alion 6B [PNO. Fast v Type: Power (RMS| © 3 1 5 6 KEYSIGHT Input RF NputZ S0 #Alion 6B [PNO. Fast v Type: Power (RMS| © 3 1 5 6
-— Preamp Gate: OFf ig: Free Run I -— Preamp Gate: OFf ig: Free Run I
Align Auto Freq Ref Fxt () WW Palh Standard |IF Gain' | ow e Align Auto Freq Ref Fxt () WW Palh Standard |IF Gain' | ow e
NFE- Of S Tradk OF N NN NN NFE- Of Sig Track OFF NNNNN
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Scale/Div 10 4B Ref Level 16.00 dBm Scale/Div 10 4B Ref Level 16.00 dBm
Log v Log v
6.0
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240 240
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Start 30 MHz #Video BW 3.0 MHz" Stop 22.00 GHz| Start 30 MHz #Video BW 3.0 MHz" Stop 22.00 GHz|
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sl Mar 20, 2024 00 [ ¥ Mar 20, 2024 | 00 [ ¥
=0 c M| ? R IS YIS Sl el bt B LTS EIPH

Figure 8.2-13: Conducted spurious emissions of NR 25 MHz two contiguous
low channels, two-carrier operation

Figure 8.2-14: Conducted spurious emissions of NR 25 MHz two contiguous
mid channels, two-carrier operation

OBW |F‘SD CSE BE 1PC
Occupied BW Swept SA Swept SA Channel Power
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Figure 8.2-15: Conducted spurious emissions of NR 25 MHz two contiguous top channels, two-carrier operation
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Section 8
Test name
Specification

Testing data
Spurious out-of-band emissions (Band 2/25)
FCC Part 24 and RSS-133, Issue 6

Test data, continued

C@emko

On the plots below the measured Channel Power value in the “Total Channel Power” column must be -19 dBm and lower.

oBw PSD csE BE 1PC o+ BE 1 MHz «|ccoF UBE 1PC UBE 1M +
Ocoupied BW ‘Swepl SA Swept SA (Channel Power Channe! Power Pawer Stal CCOF Channel Power (Channel Power
KEYSIGHT Input RF hputZ 500 [Atien 10dB Tg FreeRun |Centor Froq: 1620875000 Gz KEYSIGHT Input RF hputZ 500 [Atien 10dB Tg FreeRun  |Centor Frog: 1626500000 Gz
— Preamp: Of Gater OFF huglHold: 100100 — Preamp: Of Gater OFF huglHold: 100100
A Auto FreqRef Bxt(S) W Pat Standard [ Gain Low |Radio St None A Auto FreqRef Bxt(S) W Pat Standard [ Gain Low |Radio St None
NFE- Off HPNO: Fast NFE- Of HPNO: Fast
1 Graph v Mkr1 1.930000000 GHz| 1 Graph v Mkr1 1.929000000 GHz|
Scale/Div 10.0 dB. Ref Value 6.40 dBm -52.93 dBm)| Scale/Div 10.0 dB. Ref Value 6.40 dBm -54.31 dBm)|
Log Log T
260 S - 260
36 56
2736 256
S — |_ _— 36
Center 1.92088 GHz #Video BW 200.00 kHz* Span 56.25 WHz, Center 1.92850 GHz #Video BW 300.00 kHz* Span 56.25 WHz,
[#Res BW 51.000 kHz Sweep 26.3 ms (5001 pts) [#Res BW 100.00 kHz Sweep 7.00 ms (5001 pts)
2 Matres ) 2 Matres )
Total Channel Power -48.05 dBm / 250 kiHz Total Channel Power 44.25 dBm / 1.00 MHz
‘Total Power Spectral Density -102.0 dBmiHz Total Power Spectral Density -104.3 dBmiHz

Y i) ) “ma M@l OO %4 ™ 1) ), 00| [ #|
H O |7 ER [z [ AB 24 a c 7R ['oz2 [ BB 34
Figure 8.2-16: Conducted emission at the lower band edge Figure 8.2-17: Conducted emission 1 MHz away from the lower band edge
Frequency: 1930 MHz Mode:  Single carrier operation Frequency: 1929 MHz Mode:  Single carrier operation
Meas. BW: 1% of EBW Tech.:  NR 25 MHz Meas. BW: 1 MHz Tech.:  NR 25 MHz
Limit: ~ -19 dBm/250 kHz Notes:  None Limit:  -19 dBm/MHz Notes:  None
BE 1 MHz ‘CCDF UBE 1PC v UBE 1M + BE 1 MHz ‘CCDF UBE 1PC UBE 1M ¥ +
Channel Power Power Stat GCOF (Channel Power \Channel Power Channel Power Power Stat GCOF (Channel Power \Channel Power
KEYSIGHT Input R InputZ: 50 0 Atten: 10 4B Tng: Free Run [Center Freq: 1.095125000 GHz KEYSIGHT Input RF InputZ: 50 0 Atten 10 B Tng: Free Run |Center Freq: 1.096500000 GHz
-— 0 Preamp: Off }-“ 01( ’AVQIHDM 1001100 -— 0 Preamp: Off }-“ 01( ’AVQIHDM 1001100
Align: Auto FreqRef Fxt(S) wW Path: Standard 47 Gain® Low Radio Std None Align: Auto Freq Ref Fxt(5)  wW Path- Standard [4F Gain Low Radio Std None
WO #PNG P WE-O #PNG P
1 Graph v Mkr1 1.995000000 GHz| 1 Graph v Mkr1 1.996000000 GHz|
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Log Log I
380 e B 260
-
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Total Power Spestral Density -100.7 dBm/Hz Total Power Spestral Density -102.1 dBm/Hz
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Figure 8.2-18: Conducted emission at the upper band edge

Frequency: 1995 MHz Mode:  Single carrier operation
Meas. BW: 1% of EBW Tech.:  NR 25 MHz
Limit: ~ -19 dBm/250 kHz Notes:  None

Figure 8.2-19: Conducted emission 1 MHz away from the upper band edge

Frequency: 1996 MHz Mode:  Single carrier operation
Meas. BW: 1 MHz Tech.:  NR 25 MHz
Limit: ~ -19 dBm/MHz Notes:  None
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Test data, continued
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On the plots below the measured Channel Power value in the “Total Channel Power” column must be -19 dBm and lower.

oBw PSD |CSE BE 1PC " + BE 1 MHZ +/CCDF UBE 1PC UBE 1M +
Ocoupied BW 'Swepl SA Swept SA \Channel Power Channel Power Pawer Stat CCOF /Channel Power \Channel Power
KEYSIGHT Input RF Input - 50 Atten- 10dB Tng FrocRun  [Center Frog: 1 029850000 Gliz KEYSIGHT Input RF Input - 50 Atten- 10dB Tng FrocRun  [Center Frog: 1028500000 Gliz
Preamp: Off Gate: Off WalHold: 100100 Preamp: Off Gate: Off WalHold: 100100
i Auto FreqRef Fxt(S) W Path Standard #1F Gain' Low Radio Ste None. i Auto FreqRef Fxt(S) W Path Standard #1F Gain' Low Radio Ste None.
NFE: Off #PNO: Fast - NFE- Of #PNO: Fast
1 Geaph E Mkr1 1.930000000 GHz] 1 Graph E Mkr1 1.929000000 GHz]
Scale/Div 10.0 dB. Ref Value 16.40 dBm -55.17 dBm| Scale/Div 10.0 dB. Ref Value 16.40 dBm -53.65 dBm|
Log Log
540 540
1%
Center 1.92085 GHz #Video BW 200.00 kHz* Span 67.5 MHz| Center 1.92850 GHz #Video BW 300.00 kHz* Span 67.5 MHz|
Eﬁus BW 51.000 kHz SweeE Hims gscm pts} Eﬁus BW 100.00 kHz SweeE 8.33ms gscm pts}
2 Wotics ] 2 Wotics ]
Total Channel Power -48.16 ¢Bm / 300 kHz Total Channel Power -44.48 dBm / 1.00 MHz
Total Power Spectral Density -102.9 dBm/Hz Total Power Spectral Density -104.5 dBm/Hz
IO P IO P
- e ‘ul |9 warzo, 2020 “ma M@l OO %4 Y ‘ul |9 warzo, 2020 - 00w
II‘ 'ﬁ (’ - ? 7:50:24 AM | el |g‘ (m/m} ‘,1\ 'ﬁ (’ - ? T:50:47 AM | el |g‘ (m/m} ‘1\
Figure 8.2-20: Conducted emission at the lower band edge Figure 8.2-21: Conducted emission 1 MHz away from the lower band edge
Frequency: 1930 MHz Mode:  Single carrier operation Frequency: 1929 MHz Mode:  Single carrier operation
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Figure 8.2-22: Conducted emission at the upper band edge

Frequency: 1995 MHz Mode:  Single carrier operation
Meas. BW: 1% of EBW Tech.:  NR 30 MHz
Limit: ~ -19 dBm/300 kHz Notes:  None
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Figure 8.2-23: Conducted emission 1 MHz away from the upper band edge

Frequency: 1996 MHz Mode:  Single carrier operation
Meas. BW: 1 MHz Tech.:  NR 30 MHz
Limit: ~ -19 dBm/MHz Notes:  None
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On the plots below the measured Channel Power value in the “Total Channel Power” column must be -19 dBm and lower.
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Figure 8.2-24: Conducted emission at the lower band edge Figure 8.2-25: Conducted emission 1 MHz away from the lower band edge
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Figure 8.2-26: Conducted emission at the upper band edge

Frequency: 1995 MHz Mode:  Single carrier operation
Meas. BW: 1% of EBW Tech.:  NR 35 MHz
Limit: ~ -19 dBm/350 kHz Notes:  None

Figure 8.2-27: Conducted emission 1 MHz away from the upper band edge

Frequency: 1996 MHz Mode:  Single carrier operation
Meas. BW: 1 MHz Tech.:  NR 35 MH:z
Limit: ~ -19 dBm/MHz Notes:  None
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On the plots below the measured Channel Power value in the “Total Channel Power” column must be -19 dBm and lower.
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Figure 8.2-28: Conducted emission at the lower band edge Figure 8.2-29: Conducted emission 1 MHz away from the lower band edge
Frequency: 1930 MHz Mode:  Single carrier operation Frequency: 1929 MHz Mode:  Single carrier operation
Meas. BW: 1% of EBW Tech.:  NR 40 MHz Meas. BW: 1 MHz Tech.:  NR 40 MHz
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Figure 8.2-30: Conducted emission at the upper band edge

Frequency: 1995 MHz Mode:  Single carrier operation
Meas. BW: 1% of EBW Tech.:  NR 40 MHz
Limit: ~ -19 dBm/400 kHz Notes:  None

Figure 8.2-31: Conducted emission 1 MHz away from the upper band edge

Frequency: 1996 MHz Mode:  Single carrier operation
Meas. BW: 1 MHz Tech.:  NR 40 MHz
Limit: ~ -19 dBm/MHz Notes:  None
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On the plots below the measured Channel Power value in the “Total Channel Power” column must be -19 dBm and lower.
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Figure 8.2-32: Conducted emission at the lower band edge Figure 8.2-33: Conducted emission 1 MHz away from the lower band edge
Frequency: ~ 1930 MHz Mode:  Multi-carrier operation Frequency: 1929 MHz Mode:  Multi-carrier operation
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Figure 8.2-34: Conducted emission at the upper band edge

Frequency: 1995 MHz Mode:  Multi-carrier operation
Meas. BW: 1% of EBW Tech.:  2x NR 25 MHz
Limit: ~ -19 dBm/250 kHz Notes:  None

Figure 8.2-35: Conducted emission 1 MHz away from the upper band edge

Frequency: 1996 MHz Mode:  Multi-carrier operation
Meas. BW: 1 MHz Tech.:  2x NR 25 MHz
Limit: ~ -19 dBm/MHz Notes:  None
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8.3  Occupied bandwidth (Band 2/25)

8.3.1 Definitions and limits

FCC §2.1049:
The emission bandwidth is defined as the width of the signal between two points, one below the carrier center frequency and one above the carrier center
frequency, outside of which all emissions are attenuated at least 26 dB below the transmitter power.

RSS-Gen, 6.7

The occupied bandwidth or the “99% emission bandwidth” is defined as the frequency range between two points, one above and the other below the
carrier frequency, within which 99% of the total transmitted power of the fundamental transmitted emission is contained. The occupied bandwidth shall be
reported for all equipment in addition to the specified bandwidth required in the applicable RSSs.

8.3.2 Test summary

Test date March 20, 2024

Test engineer Nimish Kapoor

8.3.3 Observations, settings and special notes

Testing was performed per ANSI C63.26 Paragraphs 5.4.3 and 5.4.4 methods.

Spectrum analyzer settings:

Detector mode Peak
Resolution bandwidth >1 % of EBW
Video bandwidth RBW x 3
Trace mode Max Hold
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Table 8.3-1:

Occupied bandwidth results for NR 25 MHz channel

Remarks

Frequency, MHz 26 dB BW, MHz

99% OBW, MHz

25 MHz, Low channel
25 MHz, Mid channel
25 MHz, Top channel

1942.5 24.670
1962.5 24.670
1982.5 24.670

23.699
23.698
23.696

Table 8.3-2: Occupied bandwidth results for NR 30 MHz channel
Remarks Frequency, MHz 26 dB BW, MHz 99% OBW, MHz
30 MHz, Low channel 1945.0 29.640 28.521
30 MHz, Mid channel 1962.5 29.670 28.520
30 MHz, Top channel 1980.0 29.630 28.415

Table 8.3-3: Occupied bandwidth results for NR 35 MHz channel
Remarks Frequency, MHz 26 dB BW, MHz 99% OBW, MHz
25 MHz, Low channel 1947.5 34.770 33.466
25 MHz, Mid channel 1962.5 34.780 33.524
25 MHz, Top channel 1977.5 34.760 33.472

Table 8.3-4:

Occupied bandwidth results for NR 40 MHz channel

Remarks

Frequency, MHz 26 dB BW, MHz

99% OBW, MHz

40 MHz, Low channel
40 MHz, Mid channel
40 MHz, Top channel

1950.0 39.890
1962.5 39.890
1975.0 39.880

38.469
38.482
38.374
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Test data, continued
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Figure 8.3-1: Sample plot for NR 25 MHz channel Figure 8.3-2: Sample plot for NR 30 MHz channel
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Figure 8.3-3: Sample plot for NR 35 MHz channel

Figure 8.3-4: Sample plot for NR 40 MHz channel

End of report
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